



Maeon
Laboratories

**NABL
ACCREDITED
LABORATORY**

Laboratory Complying
To ISO/IEC 17025
Laboratory
Management System

Maeon Laboratories

14, Lakshmikanthammal 1st Street, Rajiv Nagar, Vanagaram, Chennai 600077.

044 2649 4689

99406 67389

maeonlabs@gmail.com

90420 55689

testing@maeonlabs.com



TC-6572

Test Report

ULR - TC65722200005693F

**Issued to : M/s Lotus Roofings Limited.,
C - 45, Thiru Vi Ka Industrial Estate,
SIDCO Industrial Estate, Guindy,
Chennai - 600032.**

Test Report No : MAEON/1122/218
Date : 09-11-2022

Contact Person: Mr. K.Kalaichelvan

Page 1 of 1

Name of the sample	Polycarbonate UV Coated Sheet		
Batch No	NA	Date of Receipt	08-11-2022
Type	Sheet	Test Start Date	08-11-2022
Quantity	2 Nos	Date of Completion	09-11-2022
Discipline	Mechanical Testing	Group	Plastics & Plastics Products

Environmental Condition : 23±2°C, 50±5% R.H

S.No	Test Parameter	Unit	Test Method	Test Result
1	Light Transmittance	%	ASTM D1003 : 2021	87.4

- Note: 1. Test samples are received in good condition.
2. Test Method: As agreed with the customer.
3. This report shall not be reproduced except in full without the approval of the testing laboratory.
4. This test report is only for the sample tested as supplied by the customer.

Verified by:

K.S. Sabaris
Manager Testing

Work Order : 10167

Authorised by

D.Sekar, LAB CHIEF
MAEON Laboratories



*****End of Report*****